

Ang 3/16x 2 1/2 34051-4

SIMEC ACERO S.A. DE C.V. SUCUR SAL MEXICALI

ACA122

ROLLING MILL TEST REPORT

GENERAL S:

DATE : 4/17/14

CUSTOMER: LAMINA Y PLACA COMERCIAL, S.A

ORDER : 009051 CONTRATO M500061764 EDICION: 0026082-1

PRODUCT : ANGLE 2-1/2x2-1/2x3/16"

SPECIFICATION PRODUCT A36 G-50

SHIPPER/HAVER

WEIGHT (KG/MT) : 4.568

LENGTH (MIS) 12.20

** MADE IN MEXICO **

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MO	% SI	% NI	% CR	% V	% MN	C.E.
489688	.0100	.0320	.2200	.2400	.0210	.1800	.1200	.0900		.8500	.4400

MECHANICAL PROPERTIES AND PHYSICAL:

HEAT	YIELD POINT (LB/IN ²)	TENSILE STRENGTH (LB/IN ²)	(%) ELONGATION (2")	BEND TEST
489688	56,725	79,395	27	O.K.

BUNDLES BY HEAT

HEAT

489688 E0001498 E0001499 E0001500 E0001503 E0001505

ACERO
SIMEC ACERO
S.A. DE C.V.
ASEGURAMIENTO
 DE CALIDAD
 QUALITY ASSURMENT (SC-013)

